SPORTON LAB.
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Report No. : FG0D2942-04B
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__Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 772,88611 MHz -60.24 dém -25.84 db 763,000 MHz 775.000 MAz 6.250 kHz 773.75924 MHZ 60,71 dbm 2571 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.83841 MHz -48.72 dém -35.72 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,55150 MHz -49.27 dBm -36.27 dB
775,900 MHz 776.000 Mz 30.000 kHz 775 60734 MHz =53,11 dbm —40.11 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92063 MHz -54.01 dBm -41.01 dB
776.000 MHz 788.000 MHz 100.000 kHz 777,57642 MHz 19.68 dBm -10.32 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 18.80 dBm -11.20 d8
788,000 MHz 788,100 MHz 30.000 kHz 788.09595 MHz -52.42 dBm -39.42 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.06579 MHz -49.71 dBm -36.71 dB
788.100 MHz 793.000 MHz 100,000 kHz 792,95839 MHz -43.36 dem -30.36 dB 788,100 MH= 783.000 MH2 100,000 kHz 780.25140 MHz 42.98 dBm 26,98 dB
793.000 MHz 806.000 MHz 6.250 kHz 79303247 MHz -56.81 dBm -21.81 d& 793.000 MHz B806.000 MHz 5.250 kHz 795.17532 MHz -53.64 dbm -18.64 dB
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763.000 MHz 775.000 MHz 6.250 kHz 770.57043 MHz -60.20 dBm -25.90 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -43,63 dBm -30.63 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.91044 MHz -48.49 dBm -35.40 dB
776.000 MHz 788,000 MHz 100.000 kHz 783,47453 MHz 2.70 dBm -27.30 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.03561 MHz -40.58 dBm -27.58 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,28346 MHz -35.70 dBém -22.70 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.14935 MHz -52.97 dBém -17.97 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 13/ 10MHz / 256QAM
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Spectrur o] Spectrum 7
Ref Level 30.00 dem  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 db Mode 4uto FFT
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Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 763,85714 MHz -60.60 dém -25.80 db 763,000 MHz 775.000 MAz 6.250 kHz 772.75225 MHZ 60,65 dbm 2585 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.70894 MHz -49.08 d&m -36.08 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,75569 MHz -49.22 dBm -36.22 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,93112 MHz -53.65 dém -40.65 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90205 MHz 53,66 dbm 40.66 db
776.000 MHz 788.000 MHz 100.000 kHz 777,58841 MHz 15.92 dBm -14.08 db 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 16.56 dBm -13.44 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.00995 MHz -52.29 dém -39.29 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.08996 MHz -51.35 dBm -38.35 dB
788.100 MHz 793.000 MHz 100,000 kHz 792,98776 MHz -44.89 dem -31.89 dB 788,100 MH= 783.000 MH2 100,000 kHz 78080455 MHz 42.95 B 2695 dB
793.000 MHz 806.000 MHz 6.250 kHz 79303247 MHz -58.22 dém -23.22 d& 793.000 MHz B806.000 MHz 5.250 kHz 795.27922 MHz -56.68 dbm -21.88 dB
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763.000 MHz 775.000 MHz 6.250 kHz 765.87113 MHz -60.92 dBm -25.92 dB
775,000 MHz 775,900 MHz 100.000 kHz 77589955 MHz -45,75 dBm -32.75 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -49.60 dBm -36.60 dB
776.000 MHz 788,000 MHz 100.000 kHz 784,49351 MHz 0.71 dBm -29.29 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.02143 MHz -42.83 dBm -29.83 dB
788.100 MHz 793,000 MHz 100,000 kHz 798.36189 MHz -37.91 dém -24.91 d&
793.000 MHz 806,000 MHz 6.250 kHz 793.12338 MHz -54.17 dBm -19.17 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 631.67950 MHz -58.12 dbm —45.12 dB 30,000 MHz 763.000 MHz 100.000 kHz 620.68532 MHz -58.49 dBm -45.48 dB
806.000 MHz 1.000 GHz 100.000 kHz 905.37581 MHz -57.65 dbm -44.65 dB 806.000 MHz 1,000 GHz 100.000 kHz 952.45764 MHz -57.47 dBm -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55461 GHz -46.81 dBm -33.81 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -46.74 dBm -33.74 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92586 GHz -43,19 dBm -30.19 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.91136 GHz -43.15 dBm -30.15 d&
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30.000 MHz 763,000 MHz 100.000 kHz 628,40574 MHz -58.21 dBm -45.21 dB
806.000 MHz 1,000 GHz 100.000 kHz 975,87728 MHz -57.70 dém -44.70 dB.
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -46,56 dBm -33.56 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98185 GHz -43.24 dBm -30.24 d&
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n
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30.000 MHz 763,000 MHz 100.000 kHz 62791711 MHz -58.24 dem -45.24 d&
£06.000 MHz 1.000 GHz 100.000 kHz 956.48213 MHz -57.51 dBm -44.51 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -46.66 dBm -33.66 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99435 GHz -43.28 dBm -30.28 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FGO0D2942-04B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0123
40 Normal Voltage 0.0169
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0046
PASS
-10 Normal Voltage 0.0141
-20 Normal Voltage 0.0166
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0009
Note:
1. Normal Voltage =3.86 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A12-18 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

LTE Band 17

Peak-to-Average Ratio

Mode

LTE Band 17 / 10MHz

Mod. QPSK 16QAM

64QAM 256QAM Limit: 13dB
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Full RB Full RB

Full RB Full RB Result
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 499 | 499 | 995 | 1005 | - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 503 | 5.03 | 10.33 | 10.03 | - - - -
TEL : 886-3-327-3456 Page Number : A13-20f 18
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SPORTON LAB.
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LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.472 MHz 16.63 dBm ndB_down 4.985 MHz ML 710,45 MRz 14.59 dBm ndB_down 4,985 MHz
TL 1 707.532 MHz -9.60 dBm nd8 26.00 dB TL L 707.572 MHz -11.24 dBm n 26.00 dB
T2 1 712.517 MHz -9.52 dBm Q factor 142.1 T2 1 712.557 MHz -11.50 d8m Q factor 142.5
L )i o (]
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.63 aBm LY 168,46 abm
707.8620 MHz 709.5000 MHz,
= T~ . ndR 26.00 dB @ . ndB N 26.00 dB
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.862 MHz 17.83 dam nd8 down 9.95 MHz ML 709.5 WAz 18.48 dam nd8 down 10,05 WHz
T 1 705.185 MHz -8.26 dBm nd8 26.00 dB TL L 705.005 MHz -7.68 dBm nd8 26,00 d8
T2 1 715.135 MHz -8.28 dam qQ factor 711 T2 1 715.085 MHz -7.55 dam qQ factor 70.6
L U J wa L J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.41 dBm) ™M1[1] 16.19 dBm)
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CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 710.0 MHz 15.41 dBm nd@ down 5.025 MHz M1 1 707.922 MHz 16.19 dBm nd@ down 10.33 MHZ
T 1 707.463 MHz -10.50 dBm nd8 26.00 dB TL L 704.705 MHz -9.66 dBm 26,00 d8
T2 1 712.488 MHz -10.65 dBm Q factor 141.3 T2 1 715.035 MHz -9.73 dBm 68.5
L )i o (]
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trum b ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 14.28 dbm)| MI[1] 6 dBm)
" 710.86900 MHz N 707.2630 MHz,
= e 26.00 dB @ ™ nd 26.00 dB
g A oy 5.025000000 MHZz 104 N - By i 10.030000000 MHzZ
* frﬂ Bl A T aTivl Ll "(,me\"ﬂr“'w\/’\‘ 141.5 b 7 § factor \ 70.5
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4 | A,
1] \ \
-10 dam - -10 dam. ‘\“ 2
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/ / \
20 dBm - AN 20 dem \
’ |, / | A -
T e S o P Y A
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-6 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.889 MHz 14,28 dam nd8 down £.025 MHz ML 707.263 MHz 13.36 dam nd8 down 10,03 WHz
T1 1 707.473 MHz -11.63 dam nd8 26.00 dB T1 L 705.065 MHz -12.59 dbm nd8 26,00 d8
T2 1 712.498 MHz -11.74 dam qQ factor 1415 T2 1 715.095 MHz -12.60 dam qQ factor 70.5
8 J J e L JL 4 -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 452 | 450 | 9.01 | 9.01 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 449 | 452 | 9.07 | 9.03 - - - -
TEL : 886-3-327-3456 Page Number 1 A13-50f 18
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LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.45 dBm) ™M1[1] 15.12 dBm)
709.45100 MHz 709.64000 MHZ]
= o 4.515484515 MHz @ ¥ Occ B 4.495504496 MHZ
Py W= o M AL AR
10d 104 Ui M ZAN )
d | P \
0 T 0 T N
/ / h
-10 df
7
. Ve AN ™,
20 - = =
N h |
IS N
mf
40 df -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,451 MHz 15.45 dam ML 709,64 MHz 15.12 dam
T1 1 707.74225 MHz 12.20 dBm Oce Bw 4.515484515 MHz T1 L 707.76224 MHz 10.74 dBm Oce Bw 4.495504496 MHz
T2 1 71225774 MHz 12.03 dam T2 1 71225774 MHZ 8.32 dam
L I 4 [S JL 4 -

Middle Channel /

Middle Channel / 10MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.23 dBm) 16.61 dBm)
- 708.1420 MHz - 712.5370 MHz,
o e . £.010989011 MHz S PPN 9.010989011 MHz
v LY J2 AN S N A
10d 104 3
/
o d J L 0 di
/ \ } \
104 10 d \
I ™ / \,
204 20,00 - ——
A e “ - e RPN
S ryat = 30
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-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.142 MHz 18.23 dam ML L 712.537 WAz 16.61 dam
T1 1 705.4845 MHz 10.41 dBm Oce Bw 9.010985011 MHz T1 L 705.4845 MHz 10.02 dBm Oce Bw 9.010969011 MHz
T2 1 714.4958 MHz 10.31 dam T2 1 14,4955 MHz 10.59 dam
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum t“‘? pectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.90 dBm) ™M1[1] 15.69 dBm)
- 710.99900 MHz - 708.0020 MHz,
L B 4.485514486 MHz 9.070929071 MHZ
iV ) e I 2 LT, NN
- ; PN FLEEN, RE 0d
/ \ i
od 0 d
/ \ /
10 d /'. -10 di { ~
- AN fi N
20 dhrme Ay
ey Y A -
Sy T \l[\\‘ﬁu-* a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.993 MHz 13.90 dam ML L 7DE.00Z MHz 15.59 dam
T1 1 707.76224 MHz 8.16 dBm Oce Bw 4,485514456 MHz T1 L 705.45645 MHz 9.91 dBm Oce Bw 9.070929071 MHz
T2 1 712.24775 MHz 7.49 darm T2 1 14,5355 MHz 9.90 dam
L I 4 [S JL 4 -
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Report No. : FG0D2942-04B

LTE Band 17

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
12.13 dBm) ™M1[1] 13.22 dBm)
" 709.07100 MHz N 709.9410 MHz,
= 4.515424515 MHz @ O Occ B 9.030969031 MHZ
. - e P L rolos
10d A ey i e 104d e - =
¥ 7 / \
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; I |
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/ / \
/ \
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- e~ o — [0 S—
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CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.071 MHz 12.13 dam ML 709.341 MHz 13.22 dam
T1 1 707.74225 MHz 4.32 dBm Oce Bw 4.515484515 MHz T1 L 705.4445 MHz 6.38 dBm Oce Bw 9.030969031 MHz
T2 1 71225774 MHz 4.57 dam T2 1 14,4755 MHz 6.74 dom
L L ot
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SPORTON LAB.
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Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

= Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Swesp

Ref Level 20.00 d&m
SGL Count 100/100

Offset 10,90 d& Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS
20 ghine —BPURLOUS_LINE_ABS PABS ﬁ 20 dhine _pPURTOUS_LINE_ABS | /‘\ PARS
10 dBm il wds | \
0dBm J‘ \L 0 dBm: ‘J \
-10 d&m - -10 dBm: ’ i
SPURIOUS_LINE_ABS, II \ f [
20 dam -20 dBm.
I .
-30 dB ,Jn'J ""L ﬂ\ 50 dBm il la'\\
40 dBrm - i ’ fi dBm: ‘ l o 4 v ~
[N LN WAV | W A "o/ L’\\Mﬂu | b o \--N/ - I
50 dBm = = S 50 dBrm =
— e
S
60 dB -60 dBm.
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
620.000 MHz 703.500 MHz 100.000 kHz 703.82363 MHz -25.44 dem -12.44 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.68781 MHz 21.13 dBm -8.87 dB.
703.900 MHz 704.000 MHz 30.000 kHz 703.99995 MHz -24.36 dBm -11.36 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00085 MHz ~24.02 dBm -11.02 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.32717 MHz 21.38 dBm -8.52 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.90 dém -13.90 dB
—_—
N ] b e [ ] ]
Date: 6.JUN.2021 1 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dhim
10 dem 10 dém
» ~ ST WSS "YU R
0 dB rf \ dBm: T
-10 dBm 10 dBm !
SPURIOUS_LINE_ABS r L
20 dem £ 20 dBm
-30 dBm 1 -30 dem ?
U R e
40 dBm 40 dBm
et
i N )
-50 dBm = -50 dBm
et ~
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 700.0 MHz ||[[Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz -25.18 dBm -12.19 08 711.000 Mz | 716,000 MMz 100.000 KAz 713 89461 Mz 25718
703.500 MHz 704.000 MHz 30.000 kHz 703,99456 MHz -25.27 dém -12.27 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 03012 MHz 36.27 dBm 1357 de
704.000 MHz 709.000 MHz 100.000 kHz 70562088 MHz 7.48 dBm -22.52 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -25.33 dBm -12.39 dB
T
I 1 P
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FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] m
Spectrum zx[| Spectrum v
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Swesp Ref Level 20.00 dém Offset 1090 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 Avgrwr @1 AvgPwr
Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_) INE_ABS | PABS
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| A
10 dém ! 10 dB f\ \
0dBm Kl i 0 dem } \‘
-10 dBm i -10 dBm: —
SPURIOUS_LINE_ABS, [ \[ j ‘
20 dém 20 dBm
.
-30 e ﬂ# i i _30 dBm i / 1
y | [ N
40 dBm: g dBm:
\ T { 7
N~ L~ Y 7] m"m.fu‘ ‘ f\gf Y e
-50 dim o — o i “50 BBm S
] \—\\_k
-60 dBm -
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency | powerabs | ALimit
630.000 MHz 703.500 MHz 100.000 kHz 703.82363 MHz -26.51 dBm -13.51 dB 711,000 MHz 716,000 MHz 100,000 kHz 715 64765 MH= 20,50 dBm 5.0 d8
703.300 MHz 704.000 MHz 30.000 kHz 703.99555 MHz -24.51 dBm -11.51 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00165 MHz “24.64 dBm C11.64 db
704.000 MHz 705.000 MHz 100.000 kHz 704.32717 MHz 20.81 dém -9.19 dé 716.100 MHz 725,000 MHz 100.000 kHz 716.16668 MHz -26.83 dBm -13.93 dB
—
N ] b e [ ] ]

Date:

6.JUN. 2021 17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 dhine
10 dBm 10 dBm
o R R
e : -
( e -
[
10 dem ‘ 1'10 dBm ‘
SPURIOUS_LINE_ABS fl \
-20 dem /4 f20 dem l
-30 dem | -30 dem ‘I'\
I |
-40 dBm — -40 dBm
[ e
-50 dem S -50 dBm
-60 dem -60 dem =
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Bpurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -26.23 dém -13.23 d& 711.000 MHZ 716.000 MAz 100.000 kHz 715.44306 MHz .33 dBm -23.67 db
703.900 MHz 704,000 MHz 30.000 kHz 703.99995 MHz -26.71 dBm -13.71 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 04211 MHe 2518 dom “it18 db
704.000 MHz 709.000 MHz 100.000 kHz 704.79171 MHz 5.74 dBm -23.26 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -26.77 dBm -13.77 dB
Y
I 1 P
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LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o

Spectrum | @)\ [spectrum | T
Ref Level 30.00 dBm  Offset 10.90 dp Mode Auto Swesp Ref Level 20.00 dem  Offset 10,90 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr

Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS

Line _$PURIOUS_LINE_ABS pABS Line _§PURTOUS | INE_ABS | PABS
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VA ) \ ) |
50 dB SN, SN SV W P \'wﬁmjjw Vo -~
K m =50 dem —]
-60 dBm. e

Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit

620.000 MHz 703,900 MHz 100.000 kHz 703.85140 MHz -27.52 dém -14.52 di 711.000 MHz 716.000 MHz 100.000 kHz 715.65784 MHz 19.68 dBm -10.32 dB

703.900 MHz 704.000 MHz 30.000 kHz 703.99685 MHz -25.51 dBém -12.51 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00614 MHz ~25.39 dém “12.32 dB

704.000 MHz 709.000 MHz 100.000 kHz 704.33716 MHz 19.15 dBm -10.85 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.18447 MHz -27.94 dBm -14.94 dB.

—_—
N ] b e [ ] ]
Date: 6.JUN.2021 1Bz17:458

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . x ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
Ty i e el
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SPURIOUS_LINE_ABS L# \ L
-20 dem ’4 20 dBm uj'\
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S R PU—
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w——-f"'__‘-'-r’_’l)
50 dBm =S -50 dem
——— -\
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Start 690.0 MHz 3003 pts Stop 700.0 MHz ||[[Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
590,000 MHz 703,900 MHz 100.000 kHz 70387517 MHz -26.85 dBm -13.85 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.58392 MHz &.24 dBm -24.76 0B
703.900 MHz 704,000 MHz 30.000 kHz 703.99575 MHz -27.63 dBm -14.63 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00824 WMHe 25-t% dbm it te db
704.000 MHz 709.000 MHz 100.000 kHz 707.00450 MHz 5.56 dBm -24.44 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.42 dBm -14.42 dB
Y
I J1 P
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LTE Band 17 / 5SMHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

I '
ectrum =¥ | Spectrum v
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit | Range Lowv Range U RBW Frequenc Power Abs ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.82363 MHz -30.73 dBm -17.73 dB 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 16.43 dém -13.57 d&
783.900 MH2 704.000 MH2 20.000 khz 703,99376 MHz -29.96 dBm -16.96 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00924 MHz -28,14 dém -16.14 d&
704.000 MHz 709,000 MHz 100,000 kHz 704,34715 MHz 16.55 dBm -13.45 dB 716,100 MHz 725000 MHz 100,000 kHz 216, 17557 MH= 31 55 dBm 1555 dB
- _—
i - ]
L
Date: 6.JUN.2021 18:35:22 Dete 16:
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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20 dem _IJ PHQD dBm ‘1‘
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Start 690.0 MHz 3003 pts Stop 709.0 MHz [||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590.000 Mz 703,900 MHz 100.000 kHz 70387917 MHz -29.45 dBm -16.45 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.30919 MHz .15 dBm -26.85 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,99745 MHz -23.82 dém -16.82 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.01264 MHz 30,39 dBm 173008
704.000 MHz 709.000 MHz 100.000 kHz 707 03946 MHz 3.42 dBm -26.58 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.33 dBm -16.33 dB
T
Il 1 P
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FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

1B:11:12

Spectrum | | Spectrum v
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 20.00 dém Offset 10,90 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.87917 MHz -32.07 dém -19.07 dB 706,000 MH= 716,000 MHz 100,000 kHz 715.39560 MAz 21,14 dBm T
703300 MHz 704.000 MHz 20.000 khz 703.92163 MHz -35.69 dBm -22.69 d 716.000 MHz 716,100 MHz 30.000 kHz 716.02233 MHz -37.35 dém -24.35 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.61439 MHz 21.07 dém -8.93 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.15779 MHz -33.80 dém -20.90 dB
Y
) - ( ] T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
spectrum %7' Spectrum v
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Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -30,78 dBm -17.78 d& 706.000 MHz 716.000 MHz 100.000 kHz 707.78322 MHz 4.28 dBm -25.72 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.97068 MHz -32.95 dBm -19.95 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.03851 MHz -31.98 dBm -13.92 de
704.000 MHz 714,000 MHz 100.000 kHz 707.23177 MHz 5.01 dBm -24.99 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -29.57 dBm -16.57 dB
T
J L JL J L
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LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum | | Spectrum v
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 20.00 dém Offset 10,90 de Mode Auto Sweep
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Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.82363 MHz -32.63 dém -19.63 dB 706,000 MH= 716,000 MHz 100,000 kHz 715.43556 MAz 20,43 dBm Ty
703300 MHz 704.000 MHz 20.000 khz 703.90305 MHz -36.28 dBm -23.28 d 716.000 MHz 716,100 MHz 30.000 kHz 716.00035 MHz -35.68 dém -22.68 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.59441 MHz 20.42 dém -9.58 dB 716.100 MHz 725,000 MHz 100.000 kHz 71613112 MHz -34,10 dém -21.10 dB
Y
I - ( ) 1 ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 6.JUN.2021

(T ] o
spectrum %7' Spectrum v
Ref Level 30.00 dBm  Offset 10.90 cB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 d& Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURIGHIS CHBEK RS _ F'A%‘S
_bpurtous_jine_ars| paks 20 i —FPURIOUS FINE_ABS PABS
10 de
Ao A el e Nt et o e R A B e e VAT
-10 dem \ -1p dBm
SPURIOUS_LINE_ABS_ \ ‘
20 dem 40 dem
'\ f
r IIF 8
-30 dem 30 dBm
A e —
-aa dem = = 40 8
._—f/
st 50 dB
S
-60 dam 60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |[(Start 706.0 MHz 3003 pts Stop 725.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
500,000 MAz 702,900 MAz 100,000 kHz 703.89306 MHz 31,82 dbm -16.62 dB 706.000 MHZ 716.000 MHz 100.000 kHz 710.67033 MHz 3.32 dém -26.68 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.98586 MHz -33.57 dBm -20.57 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.03761 MHz -32.24 dBm -19.24 dB
704.000 MHz 714,000 MHz 100.000 kHz 707.58142 MHz 32.45 dBm -26.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -29.74 dBm -16.74 dB
-
J L JL J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al3-130f 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

I '
ectrum =¥ | Spectrum v
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvaPwr
Limit §heck PAES | SPURIHIE QHEEKABS _ PARS
ine _§ ; ; ; Li PURIOUS_} INE_ABS PABS
20 kil _FPURIOUS_LINE_ABS /‘\ o0 dine | INE_ABS |
10 dem ‘ 10 dem
ode L 0 dem \
-10 dem : -10 der T
SPURIOUS_LINE_ABS f l f 1
-20 dem [ ‘L 20 dB :
-30 dBm Ar 1 30d ﬂ\ IJI ‘l‘
i ) ol
-40 dm i T - 4 .f:u ; - llr\\ _
50 dBm PN DU WAV oy %J“VJ e “ AR A Sy Y e _— /\I
“60 dem -60 de
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit | Range Lowv Range U RBW Frequenc Power Abs ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.83751 MHz -34.81 dBm -21.81 dB 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 19.11 dém ~10.89 dB
783.900 MH2 704.000 MH2 20.000 khz 703.97637 MHz -38.33 dBm -25.33 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00904 MHz -38.75 dém -25.75 de
704.000 MHz 714.000 MHz 100.000 kHz 704,57443 MHz 19.10 dBm -10.90 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.13112 MHz -36,01 dém -23.01 dB
- _—
i — ]
L
Date: 6.JUN.2021 18 Dete 16
Spectrum Dv:l_! Spectrum
Ref Level 30.00 dBm  Offset 10.90 d@ Mode Auto Sweep Ref Level 30,00 dém  Offset 10.20 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit dheck pAES | SPURImIE Glinek PARS
s 5 5 JAkS Line _§PURIOUS_| INE_ABS PASS
20 UIB:J“P PURIOUS INE_ABS PARS 20 dB;‘%‘H
10 dem 10 dém
0 dem RN, (e Py £ N
-10 dBm ] -1p) dem
SPURIOUS_LINE_ABS_ \
20 d8m ][] 70 cem X
30 dem - m‘L L20 dem -
A ]
40 dbm — 40 dBm
~._f'"’h‘ M
-50 dBm:
-60 dBm 60 dBm \\
Start 690.0 MHz 3003 pts Stop 714.0 MHz | || 'start 706.0 MHzZ 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | alimit___ | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
£20.000 MAz 703.900 MHz 100.000 Kz 703.89306 MHz -32.38 dém -19.36 d8 706,000 MAz 716 000 MAz 100 000 KAz 708, 14256 MHZ > 41 dbm 27.60 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.98826 MHz -34.86 dém -21.86 dB 716,000 MH= 216, 100 MH= 30,000 KHz 16 OODES MH= T34.27 dbm 2197 dB
704.000 MHz 714.000 MHz 100.000 kHz 70490402 MHz 2.39 dim -27.61 dB 716.100 MHz 725,000 MHz 100,000 kHz 716.11334 MHz -31.45 dBm -18.45 dB
i 1 i
vet Date: &.JUn

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 17 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

(=)

SGL Count 100/100

Ref Level 30.00 dBm Offset 10.90 dB

Mode Auto Sweep

@1 AvgPwr

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 10,90 d& Mode Auto Sweep

(@1 avgPwr

Limit ¢heck PaES | SPURIGHE CHBEKABS_ PABS
Line _$PURIOUS_| INE_ABS Paps Line _§PURIOUS ) INE_ABS | PABS
20 dim 20 dbi
104 q 10 dB fr
0 dBm ‘l 0 dBm I \
-10 dBm -10 dem [ t
SPURIOUS_LINE_ABS l f
20 dBm l -20 dBm R
30 dB f Jﬂ -30 dBm f" / i
b |
~40 dBm JM{ I i _afidam % /\ ‘UJ\K
50 dem - D AV i | ,/L AV B AW g A
-———*‘_“‘/
&0 db -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
£50.000 MHz 703.900 MHz 100.000 kHz 703.86528 MHz -38.02 dBm -25.02 d@ 706.000 MHz 716.000 MHz 100.000 kHz 71538561 MHz 15.66 dBm -14.34 dB
703300 MHz 704.000 MHz 20.000 khz 703.90485 MHz -41.67 dBm -26.67 d 716.000 MHz 716,100 MHz 30.000 kHz 716.00714 MHz -42.56 dem -29.56 dB
704.000 MHz 714.000 MHz 100.000 kHz 70461439 MHz 17.01 dBm -12.99 dB 716,100 MHz 725,000 MHz 100.000 kHz 716.38896 MHz -35.86 dBm -22.86 dB
T
) - ( ] T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 d&

Mode Auta Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvaPwr @1 AvaPwr
Limit Gheck PAES | SPURIGHIS CHBEK RS _ F'A%‘S
_kpURIOUS_ | INE_ABS | paks 20 oine —FPURIOUS_LINE_ABS PAES
10 d8
N - W_A,\ 0 g
-10 dBm T -10 dBm:
SPURIOUS_LINE_ABS_ I
-20 dBm: ‘ -40 dBm- lv]
/
-30 dém {, {M |30 dBm ‘lll
.
-40 dem -40 de —3 =
I B e -—...\_\_\
L
50 dBm—— 50 dB
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
590,000 MHz 703,900 MAz 100,000 kHz 703.80306 MHz -34.93 dém -21.03 d& 706.000 MHz 716.000 MHz 100.000 kHz 70.38162 MHz 0.53 dbm -29.47 db
703.900 MHz 704,000 MHz 30.000 kHz 703.99925 MHz -36.73 dBm -23.73 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01024 MHz -36.13 dBm -23.13 d8
704.000 MHz 714,000 MHz 100.000 kHz 707.71129 MHz 0.67 dBm -29.33 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -33.86 dBm -20.86 dB
T
J L JL J L
Date: 6.JUN.2021 18 38
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBrr -40 dBm
L el e enaetetlh hestaant i QN T
-50 dBm
7
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -55.87 dBm -42.87 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.87501 MHz -57.80 dBm -44,80 dB
725,000 MHz 1.000 GHz 100.000 kHz 978.39318 MHz -57.28 dBm -44,28 dB 725,000 MHz 1,000 GHz 100.000 kHz 972.80245 MHz -57.17 dBm -44,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -44.96 dBm -31.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -44.81 dBm -31.81dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -43.05 dBm -30.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89776 GHz -43,05 dBm -30.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99400 GHz -43,58 dBm -30.58 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99250 GHz -43.66 dBm -30.66 di&
_— _—
)i 2 )i w
L JL ) L L J
17:56:33 6.0UN.2021 17:58:36
Highest Channel / QPSK
oo
v
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
@1 fvgpwr
Limit (lhmk PAES
ine URIOUS_JINE_ABS PABS
-10 é‘f!,- 1
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. . S g e N R S
-50 dBém
2
-70 dB
-80 dB
-90 dB:
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 620.83024 MHz -57.80 dBm -44.80 dB
725.000 MHz 1.000 GHz 100.000 kHz 983,57149 MHz -57.47 dem -44.47 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.99 dbm -32.99 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.98675 GHz -42,86 dBm -29.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99600 GHz -43.62 dBm -30.62 d&
il
JL J
Date: 6.JUN.2021
TEL : 886-3-327-3456 Page Number 1 A13-16 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

pectrum

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,90 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
10 adH‘P SPURIOUS INE_ABS PABS 10 aﬁ[_p- PURIOUS INE_ABS S
. i R
J5_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
T I S ST S ’ o e W T
-50 derr -50 dBm
J, -,/
70 d8 70 dBm
-80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.52501 MHz -56.65 dBm -43.65 dB 30,000 MHz 690.000 MHz 100.000 kHz 689.67502 MHz -56.49 dBm -43.49 dB
725,000 MHz 1.000 GHz 100.000 kHz 874.96459 MHz -57.50 dBm -44,50 dB 725,000 MHz 1,000 GHz 100.000 kHz 934.72130 MHz -57.26 dBm -44.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -44.71 dBm -31.71 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41165 GHz -45.32 dBm -32.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -43.02 dBm -30.02 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99825 GHz -43,07 dBm -30.07 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.99300 GHz -43,45 dBm -30.45 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.00200 GHz -43.62 dBm -30.62 d&
—_— —
\ , . ( I J o
D: 6.JUN.2021 18:10:16
Highest Channel / QPSK
wom ) 7
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
@1 avgrwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 é‘f!,- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
T - e W PRI | -
-50 dBm
-
-70 dB
-80 dB
-90 de
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 688,97508 MHz -56.52 dbm -43.52 dB
725.000 MHz 1,000 GHz 100.000 kHz 940,90777 MHz -57.56 dBém -44.56 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.50 dBm -32.50 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -42,95 dBm -29.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 9.00400 GHz -43.67 dBm -30.67 d&
j ) e
JL J
Date: 6.JUN.2021 18:14:35
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FGO0D2942-04B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0056
40 Normal Voltage 0.0168
30 Normal Voltage 0.0124
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0117
PASS
-10 Normal Voltage 0.0079
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0145
Note:
1. Normal Voltage =3.86 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-18of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG0D2942-04B

LTE Band 25

Peak-to-Average Ratio

Mode

LTE Band 25/ 20MHz

Mod. QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size Full RB

Full RB

Full RB

Full RB

Result

Middle CH 5.33

5.83

6.03

6.12

PASS

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 b

lo_att 30.de__AQT 2ms @ RBW 20 MHz ke 30.de__AQT 2ms @ RBW 20 MHz

@153 view @153 view

ESS o

TS e
o o
00 00 -
b
N
1E-L 3 1E-L
\
{ |
1 1 !
1 I‘ 1 \
i i
CF 1.88 GHz Mean Pwr + 20.00 di CF 1.88 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 2147 dbm 27,36 dbm 5.9 dB 2.36 dB 4.29 dB 5.33 dB 5.74 dB Trace 1 | 20,50 cBm 26,75 dbm 5.25 dB 2.95 dB 4.93 dB 5.83 dB 5.17 dB

e — —
AR

LTE Band 25/ 20MHz / 64QAM

LTE Band 25/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 b
lo_att 30.de__AQT 2ms @ RBW 20 MHz lo_att 30.de__AQT 2ms @ RBW 20 MHz
@153 view @153 view
|~ —
_—
a = a
B
00 By 00 =
1E4 : 1E4
f \
i |
| |
1€ \ 1€ .
CF 1.88 GHz Mean Pwr + 20.00 di CF 1.88 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,41 cbm 2555 dbm 5.54 dB 3.07 dB 5.07 dB ©.03 dB ©.36 dB Trace 1 | 17.42 dbm 24,00 dbm 5.58 dB 3.13 d8 5.16 dB 5.12 dB 5.45 dB
e — e ——
[ [ SRR ) Wy we
TEL : 886-3-327-3456 Page Number 1 Al4-10f42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 131 | 129 | 313 | 313 | 532 | 524 | 995 | 991 | 14.24 | 14.45 | 19.54 | 18.98
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.29 | 1.26 | 307 | 3.15 | 5.14 | 529 | 10.11 | 10.39 | 14.66 | 14.15 | 19.46 | 19.18
TEL : 886-3-327-3456 Page Number :Al4 -2 0f 42
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 25

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.38 dBm) ™M1[1] 15.46 dBm)
. 1.87980420 GHz 1.87958600 GHz,
= s —nd, 26.00 dB @ 5 ndB 26.00 dB
o Tl LA e AtV 1.314700000 MHz 04 P AP AN Bt 1.286700000 MHz,
Qfactor | 1429.9 f Q factor Y 1460.8
od A i 0 vi
/ \q2 / \
1 3 4 h
10 df 10 d v
/ N 7 _
20d - T 20d 7 a ]
A e T R RN ]
30 -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1E798042 GHz 16.38 dam nd8 down 1.5147 MHz ML 1879586 GHz 15.46 dam nd8 down 17867 MHz
T 1 1.B793371 GHz -9.63 dBm nd8 26.00 dB TL L 18793566 GHz -10.52 dbm n 26,00 d8
T2 1 1.BB06517 GHz .68 dBm Q factor 1429.9 T2 1 1.8806434 GHz -10.52 dém Q factor 1460.8
L U J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.22 dBm) ™M1[1] 15.74 dBm)
m 1.47690310 GHz 187919680 GHz,
20 20
b3 IR 26.00 dB ndB 26.00 dB
o R B 3.128000000 MHZ 04 WalSemned Mindaall: T\ e 3.128900000 MHZ]
] Q factor \ 600.5) Q factor 600.6
0 : 0 d s
Ty \T‘(; T
¥ 4 di %
-10 d — T -10 y R
\ \
\ /
20d o — i
T A L ~
a0 -
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L E789031 GHz 17.22 dam nd8 down 3.1280 MHz ML 18791968 GHz 15.74 dam nd8 down 3.1289 WHZ
T 1 18784535 GHz -6.68 dBm nd8 26.00 dB TL L 18784416 GHz -10.06 dBm nd8 26,00 d8
T2 1 1,B815824 GHz -8.79 dBm Q factor 600.5 T2 1 1.8815704 GHz -10.40 dBm Q factor 600.6
L )i ] o (]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
38 dBm)| ™M1[1] 14.12 dBm)
1.88210800 GHz 1.87954000 GHz
= 26.00 dB @ ndB 26.00 dB
104 i 5.315000000 MHz 104 -~ v e BN, 5.235000000 MHZ|
7 a54.1 T Q factor ‘\ 359.0
L \
od - 0 Y
i/ T N
-tod —~ < -10 v <
/ N r \,
20 df =4 -
A \
5 Ly 1 n
a0 = waba
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1882108 GHz 15.38 dam ndB_down 5.315 MHz ML 1.57954 GHz 14.12 dBm ndB_down £.235 MRz
TL 1 1877323 GHz -10.67 dBm nd8 26.00 dB TL L 1.877433 GHz -11.89 dam 26.00 dB
T2 1 1.882637 GHz -10.67 d8m Q factor 354.1 T2 1 1.882667 GHz -11.92 dam 359.0
L )i ] o (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 35 dBm)| ™M1[1] 15.74 dBm)
M1 1.8604000 GHZ| 1.8831170 GHz
20 20 1
A X pde. 26.00 dB i ndg ¥ 26.00 dB
o M T e B Y 9.950000000 MHZ 04 N P T R T .910000000 MHZ]
] Q factor \ 189.0 7 Q factor 190.0,
/
i L A J
o ] :
1 2 / |
b k7 . § \
-tod - -10
/ N J
I \ A AN
20 d <
s [ ~ S Y
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 18804 GHz 17.35 dam nd8 down 9.95 MHz ML 1883117 GHz 15.74 dam nd8 down 9,91 MHZ
T 1 LB75105 GHz -6.58 dBm nd8 26.00 dB TL L 1875105 GHz -10.54 dam n 26.00 dB
T2 1 1,885055 GHz -8.83 dBm Q factor 189.0 T2 1 1.885015 GHz -10.43 dBm Q factor 190.0

J

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.47 dBm)| ™M1[1] 14.25 dBm)
1.8862640 GHZ| 1.6838060 GHz
20 M 20
) ndi ¥ 26.00 dB| ndef}} 26.00 dB)
o o e A el T Y 14.236000000 MHz 04 A LYY, (Pt . 14.446000000 MHz
! Q factor \l 132.5 T Q factor 130.4
od | 0 di |
i Ii |
12 |
-10 de Y -10 d v
/. N "
204 20d
7 ¢ A0
Prortem e T \ n e A
e O A S e )
L o VAT LAY, T Y 0
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1886264 GHz 15.47 dam nd8 down 14.236 MHz ML 1.883806 GHz 14,25 dam nd8 down 14,446 MHZ
T 1 1872927 GHz -11,55 dbm nd8 26.00 dB TL L 1872607 GHz -12.01 dBm nd8 26,00 d8
T2 1 1887163 GHz -11.14 d8m Q factor 132.5 T2 1 1.887253 GHz -11.93 dém Q factor 130.4
L )i o (]

J

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.31 dBm) ™M1[1] 12.76 dBm)
1.8616780 GHZ| 1.96 0 GHz
= T ndB 26.00 dB @ ndB M1 26.00 dB
w0 L Y e P '\_‘r\ay},.n o 10.540000000 wa 104 / ey . R, o 18.981000000 V\Hf
Q factor 96.9 i v Q factoF ’\I 99.3
d d I |
a o
10 df -10 o
z0d ‘J’ 20 d A Tavava
AT CallaePy id Yo P e VY CATY
0 v R evavaws 0 W
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1881678 GHz 14.31 dBm nd@ down 19.54 MHz M1 1.885435 GHz 12.76 dBm nd@ down 18,981 MHZ
T 1 L7021 GHz -11.80 dbm nd8 26.00 dB TL L 1970529 GHz ~13.44 dBm 26,00 d8
T2 1 1,88975 GHz -11.47 dBm Q factor 96.3 T2 1 1.88951 GHz -12.95 dam 99.3
L U L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

) )
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.14 dBm)| MI[1] 16.00 dBm
1.87973990 GHz 1.88008990 GHz,
= ndB 26.00 dB @ X ndB 26.00 dB
- WAt Y 1.289500000 MHz A e T T 3.074900000 MHZ]
Qfactor 1457.7 Q factor \ 611.4)
od :
- v
-10 df N
20d .
5
(¥ A, hs -
30, g/ o - %, e, —
40 d -40 d
50 df 50 d
&nd 60 d
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.E797399 GHz 16.14 dBm nd8 down 1.2805 MHz ML 1.B800899 GHz 16.00 dam nd8 down 2.0740 WHZ
T 1 18793455 GHz -9.97 dBm nd8 26.00 dB TL L 18794296 GHz -10.07 dBm n 26.00 dB
T2 1 1,880635 GHz -9.82 dBm Q factor 1457.7 T2 1 1.8815045 GHz -9.92 dBm Q factor 611.4
L U J L J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.27 dbm)| MI[1] 15.67 dBm
1.88058900 GHz 1.6809190 GHz
20 20
T nde 26.00 dB ¥ ndB N 26.00 dB
104 FASTLLE N o VIS LY ,B«v\w4_\/.\,\’._\ 5.135000000 MHz| 104 P e U A\ By VN 10.110000000 MHz
J{ v Q factor \ 366.2) 7 Q factor \ 186.0
\ \
04 ] t od f T
/ ; \;
1/ \T L
10 d - - -10d — <
/. A 20 ! AN
~y T ! - s i — A
L = 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
M1 1 1,880589 GHz 14.27 dBm nd@ down 5.135 MHz M1 1.880919 GHz 15.67 dBm nd@ down 10,11 MHZ
T 1 L.B77453 GHz -11.68 dam nd8 26.00 dB TL L 1875185 GHz -9.48 dBm nd8 26.00 dB
T2 1 1882587 GHz -11.82 dém Q factor 366.2 T2 1 1.885295 GHz -10.22 dém Q factor 186.0
L U J wa L J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.54 dBm) ™M1[1] 12.95 dBm)
1.8787710 GHZ| 1.6755240 GHz
= )\ 26.00 dB @ ™ 26.00 dB
. Ao ey | e 14.655000000 MHz . i N . 19.461000000 MHz
w 7 - 128.2] i = T Fcror Y e 96.4)
od 0 d
L
10 d -10 di -
204 —— Y
L W - ! v\ n
s R vy Y o Af
30 | sy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB78771 GHz 13.54 dam nd8 down 14.555 MHz ML 1875524 GHz 12.35 dam nd8 down 19,461 MHz
T 1 1872747 GHz -12.51 dbm nds 26.00 dB TL L 187025 GHz -13.75 dbm 26,00 d8
T2 1 1887403 GHz -12.34 dBm Q factor 128.2 T2 1 1.88971 GHz -13.61 dém 96.4
L U J wa L J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 25

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256 QAM

(=] &)

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.89 dBm) ™M1[1] 12.67 dBm)
1.87979300 GHz
20 20
M nd 26.00 dB A1 ndB 26.00 dB
» ~ ¥ _Bw R 1258700000 MHz . s L L Buoe 3.152800000 MHz
w 7 T Qe 1493.4 1 7 v Q fhtar 596.4
od 0 d
/ I\ / \
-10d L - 10 d —- —
b ki
% 7 %
\ od / \
. i DN i / ‘ e al
= a0 - = <
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1879793 GHz 11.89 dBm nd@ down 1.2587 MH2 M1 1.B803057 GHz 12.67 dBm nd@ down 2.1528 MHZ
T 1 18793622 GHz -14.11 dm nd8 26.00 dB TL L 18794296 GHz -13.52 dbm n 26,00 d8
T2 1 1.880621 GHz -14.23 dBm Q factor 1493.4 T2 1 1.8815824 GHz -13.33 dém Q factor 596.4

L I ]

J

Middle Channel / 5MHz / 256 QAM Middle Channel / 10MHz / 256QAM

ctrum pectrum &3

Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.05 dBm) ™M1[1] 12.10 dBm)
1.87951000 GHz 1.6761040 GHz
20 20
N nd 26.00 dB i nd 26.00 dB
» ¥ Bu ) 5.285000000 MHz| . ~ R BY e, 10.390000000 MHz
W Pl P et B e ATV a55.7] 0 7 7 Qfactor \ 180.6
od : ' 0 d s s
/ \ \
-10 df T -10 d
204 20d
.. e
g . i - “o
W
40 df 40 de
50 d S0 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 187951 GHz 11.05 dam nd8 down £.285 MHz ML 1876104 GHz 12.10 dam nd8 down 10,39 WHz
T 1 1877333 GHz -15.13 dbm nd8 26.00 dB TL L 1974845 GHz -14.06 dam nd8 26,00 d8
T2 1 1882617 GHz -15.00 d8m Q factor 385.7 T2 1 1.885235 GHz -13.98 dém Q factor 180.6

L it J - -

J

Middle Channel / 15MHz / 256QAM Middle Channel / 20MHz / 256QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.36 dBm) ™M1[1] 59.32 dBm)|
1.8779020 GHZ| 1.6808790 GHz
20 20
w1 nd 26.00 dB _ nd 26.00 dB
x Bu 14146000000 MHz| 0d M1 Bu 19.181000000 MHz
= Y I \nf,:,.ﬂyﬁw».“wm\ 132.8 J‘ AT e iges, _,._,x‘l 98.1
0 d + T
04 !
20d — N
- A g
o - N 1 "
S /90
] e [Py
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1877902 GHz 11.36 dBm nd@ down 14.146 MH2 M1 1.880879 GHz 9.32 dBm nd@ down 19,181 MHZ
T 1 1872927 GHz -15.28 dbm nds 26.00 dB TL L 197045 GHz -16.47 dm 26,00 d8
T2 1 1.887073 GHz -14.91 d8m Q factor 132.8 T2 1 1.88963 GHz -16.75 dam 98.1

L it J - -

TEL : 886-3-327-3456 Page Number 1 Al4 -6 0f 42
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 273 | 274 | 451 | 4.49 | 9.07 | 9.07 | 1352 | 13.46 | 17.82 | 17.82
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 110 | 273 | 275 | 452 | 450 | 9.05 | 8.99 | 13.40 | 13.40 | 17.94 | 17.86
TEL : 886-3-327-3456 Page Number :Al4 -7 of 42

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 25

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.00 dBm) ™M1[1] 16.03 dBm)
- I 1.88025170 GHz - " 1.87955800 GHz,
1 Eec Bw 1.085314685 MHz, ‘ Y 1.093706294 MHz
LA e, AT Pl T P
10d i i 104
i /
0 d - . 0 d - 8
/ N / Y
10 df ;. 10 d v,
s ™ /' ™
20 d 20 di +
~ e e
g \ —— —
R A -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L BB02517 GHz 17.00 dam ML 1879558 GHz 16.03 dam
T 1 LET945734 GHz 9.22 dBm Oce Bw 1.085314685 MHz TL L 1.B7945734 GHz 7.46 dbm Oce Bw 1.093706294 MHz
T2 1 1 BBOS4266 GHz 9.18 dam T2 1 1.88055105 GHz 5.88 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.60 dBm) 16.03 dBm)
0 M1 1.87953250 GHz - 1.87962840 GHz,
R B h 2.727272727 MHz 2.739260739 MHZ
4 P WSt i
10d 104
/ \ / \
od : 0 di / 1
p / \ / \
-0 10 d
5 ~ Y
/ \ | y, \
204 - -20iBa) -
AT o it i R
a0 = 30
40 df -40 d
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 B795325 GHz 17.60 dam ML 18705284 GHz 16.03 dam
T 1 1.B7863936 GHz 11.36 dBm Oce Bw 2.727272727 MHz TL L 1.87862737 GHz 9.35 dBm Oce Bw 2.739260739 MHz
T2 1 1 BB136663 GHz 11.28 dam T2 1 188136663 GHz 9.04 dam
L U J wa L J ]
ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att a0de 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.05 dBm) ™M1[1] 15.12 dBm)
- M 1.87790200 GHz - » 1.86192800 GHz,
I — oOcchw 4.505404505 MHz OccBre  y 4.485514486 MHZ
[P R (VLT L N o | ENSEAVLS SN SN N A VA
10d , 104 7 i
od + T 0di T +
/ \ / N
10 df -10 o
20 d / 20 di \‘
- \ Wavas SN N N
i b Py — -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1877902 GHz 17.05 dam ML 1.881928 GHz 15.12 dam
T 1 LB777423 GHz 10.35 dBm Oce Bw 4.505494505 MHz TL L 1.8777522 GHz 8.75 dBm Oce Bw 4.485514486 MHz
T2 1 1 BE22478 GHz 10.42 dam T2 1 18822378 GHz 9.20 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.12 dBm) ™M1[1 15.02 dBm)
- 1 1.8757840 GHZ| - 1.6764640 GHz
T - NN : 9.070920071 MHz R 9.070929071 MHZ
v e A R IV —~ AL
104 ¥y ¥ 104 - ha %
‘ 1 / |
! \ \
o d )\ 0 di
i N /
10 d — \\ -10 di S
S/ \ / N\
" 20d L
- B A A N W
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1875734 GHz 17.12 dam ML 1876464 GHz 15.82 dam
T1 1 LB754645 GHz 11.98 dBm Oce Bw 9.070925071 MHz T1 L 1.8754945 GHz 9.76 dBm Oce Bw 9.070929071 MHz
T2 1 1.B845355 GHz 10.69 dBm T2 1 1.BB45554 GHz 9.43 dBm
L I 4 [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.09 dBm) ™M1[1] 14.14 dBm)
- 1.8786210 GHZ| - 1.8832970 GHz
Ty OccBw g 13.516485516 MHz olidav 13.456543457 MHz
T Sy o m N Ly AN L PN VA AV
10d i + 104 - i
i | / |
od T 0 d T
\ ) \
-10 . -10 d 2
kY I N\
\ J \,
20 dam -
e \ N v
R R e P JAv -
-30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878621 GHz 16.09 dam ML 1883297 GHz 14,14 dBm
T1 1 L.B732567 GHz 10.73 dBm Oce Bw 13.516483515 MHz T1 L 18732867 GHz 8.65 dBm Oce Bw 13.456543457 MHz
T2 1 1 BE6T732 GHz 11.22 dam T2 1 18867433 GHz 8.87 dam
L I 4 - [S JL 4 -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.39 dBm) 13.71 dBm)
- 1.8778020 GHZ| - 1.8837560 GHz
- Occ B 17.822177822 MHz 17.822177822 MHz
n Y 1 fa M T
10d 3 wan AR 104 e i \ N
v ‘ va I |
/ I
10 df o/ 10 o -
/ | |
20 d i 20 df / - oy
e o \ p S il e B Y e
k=l A 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LB77802 GHz 14,39 dam ML 1.883756 GHz 13.71 dam
T1 1 1871049 GHz 10.25 dBm Oce Bw 17.822177822 MHz T1 L 18710889 GHz 8.62 dBm Oce Bw 17.822177822 MHZ
T2 1 1 BEAET1L GHz 10.44 dam T2 1 18889111 GHz 8.50 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.13 dBm) ™M1[1] 15.14 dBm)
- 1.87948530 GHz - 1.87943660 GHz,
M Oce Bw 1.093706294 MHz, : Oce Bw ~ 2727272727 MHZ|
| i’u»x/-_ et L S L WA NP T1 '\,,_,\_, AN SN 2
10d : it 104 7
q A
[ \
od 7 od 7 T
/ \
10 df ~ 10 d Y
S [
20d
N — -
/ - N ~~ hadde \ i n
30 S
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.B794853 GHz 14.13 dam ML L 18794366 GHz 15.14 dam
T 1 1.B7945175 GHz 6.25 dBm Oce Bw 1.093706294 MHz TL L 1.87864535 GHz 8.61 dBm Oce Bw 2.727272727 MHz
T2 1 1 BBOS4545 GHz 5.49 dam T2 1 188137263 GHz 9.07 dam

U

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 13.18 dBm) ™M1[1] 15.23 dBm)
1.88090900 GHz 1.6762240 GHz
= 4.515424515 MHz @ - 050049051 MHz,
A - [, Jr -
10 df L e, 10 d / v :
i / |
i A L
o ;i 0 -
/ / \
-10 d -10 de -
20 d \ 200 s S
/ RV
I - .
%0 e 30
-40 -40 d
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1880909 GHz 13.18 dam ML 1876224 GHz 15.23 dam
T 1 LB777323 GHz 6.68 dBm Oce Bw 4.515484515 MHz TL L 1.8755045 GHz 9.38 dBm Oce Bw 9.050949051 MHz
T2 1 1 BE22478 GHz 7.47 dam T2 1 18845554 GHz 9.36 dam
L U J wa L J ]
ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.17 dBm) 13.10 dBm)
- 1.8610490 GHZ| - 1.6791210 GHz
M1 OccBw 13.996605397 MHz 17.942057942 MHz
104 f A Pl ~ L\ 0d N — _ PN N
o .\ y /
-10 df # -10 d JI
20 d — 4 20 d —
e M SN AVAT e WA
l e A W/ WA N
a0 30 i Kaasamy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881049 GHz 13.17 dam ML 1.879121 GHz 13.10 dam
T 1 1.B732867 GHz 8.76 dBm Oce Bw 13.396603397 MHz TL L 1.871009 GHz 8.69 dBm Oce Bw 17.942057942 MHz
T2 1 1 BE66A33 GHz 8.18 dam T2 1 1888951 GHz 7.47 dam

I o
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